TEST RESULTS DATA

Average Output Power

Report Number : FR311909C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data Freq. RU. Conducted P(.)wgr DQ Power P(.)wgr Pass

Mod. Rate NT{ CH. (MHz) Config Power Limit (dBi) (dBm) Limit IFail
. (dBm) (dBm) (dBm)
Ant7 | Ant8 [ SUM | Ant7 | Ant8 | Ant7 | Ant8 | Ant7 | Ant8 | Ant7 | Ant8

HE20 | MCSO| 2 1 2412 | Full | 19.20 | 19.70 | 22.47 30.00 -1.26 21.21 36.00 Pass
HE20 | MCSO| 2 1 2412 | 26/0 | 10.90 | 11.50 | 14.22 30.00 -1.26 12.96 36.00 Pass
HE20 | MCSO| 2 1 2412 | 52/37 | 13.10 | 14.60 | 16.92 30.00 -1.26 15.66 36.00 Pass
HE20 | MCSO| 2 1 2412 (106/53| 16.60 | 16.90 [ 19.76 30.00 -1.26 18.50 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 19.20 | 19.60 | 22.41 30.00 -1.26 21.15 36.00 Pass
HE20 | MCSO| 2 6 2437 | 26/4 | 10.20 | 10.60 | 13.41 30.00 -1.26 12.15 36.00 Pass
HE20 | MCSO| 2 6 2437 | 52/38 | 12.80 | 13.40 | 16.12 30.00 -1.26 14.86 36.00 Pass
HE20 | MCSO| 2 6 2437 (106/53| 15.80 | 15.90 | 18.86 30.00 -1.26 17.60 36.00 Pass
HE20 | MCSO| 2 11 2462 | Full | 18.70 ]| 18.80 | 21.76 30.00 -1.26 20.50 36.00 Pass
HE20 | MCSO| 2 11 2462 | 26/8 | 10.50 | 10.40 | 13.46 30.00 -1.26 12.20 36.00 Pass
HE20 | MCSO| 2 11 2462 | 52/40 | 12.90 | 14.10 | 16.55 30.00 -1.26 15.29 36.00 Pass
HE20 | MCSO| 2 11 2462 (106/54| 16.10 | 16.10 | 19.11 30.00 -1.26 17.85 36.00 Pass
HE40 [MCS 0f 2 3 2422 | Full | 19.50 | 19.80 | 22.66 30.00 -1.26 21.40 36.00 Pass
HE40 [MCS 0f 2 3 2422 (242/61| 17.00 | 17.30 | 20.16 30.00 -1.26 18.90 36.00 Pass
HE40 [MCS 0f 2 6 2437 | Full | 18.30 | 18.50 | 21.41 30.00 -1.26 20.15 36.00 Pass
HE40 [MCS 0f 2 6 2437 (242/61| 16.40 | 16.80 | 19.61 30.00 -1.26 18.35 36.00 Pass
HE40 [MCS 0f 2 9 2452 | Full | 18.30 | 18.30 | 21.31 30.00 -1.26 20.05 36.00 Pass
HE40 [MCS 0f 2 9 2452 (242/62| 16.00 | 15.90 | 18.96 30.00 -1.26 17.70 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR311909C

2.4GHz Band MIMO
~U Peak PSD DG Pei'i‘mFi’fD
Mod. | P2 INn cH. | 9 | config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
: Ant7 Ant8 Wgrg1e | oAntz Ant8 Ant7 Ant8
HE20 |[MCSO| 2 | 1 | 2412 | Ful | -7.22 6.03 3.02 149 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 26/0 | -7.15 6.36 335 149 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 | 52137 | -7.31 6.25 324 149 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53] -6.55 6.34 333 149 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | -6.65 6.66 364 149 8.00 Pass
HE20 |MCSO| 2| 6 | 2437 | 26/4 | -7.58 6.87 386 149 8.00 Pass
HE20 |[MCSO| 2 | 6 | 2437 | 52/38 | -7.48 6.86 385 149 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 |106/53] -7.23 6.83 382 149 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | Ful | -6.53 728 352 149 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 2618 | -6.73 746 372 149 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 52/40| -6.98 6.54 353 149 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 |106/54] -6.72 6.83 371 149 8.00 Pass
HE40 |[MCSO| 2| 3 | 2422 | Ful | -9.53 833 532 149 8.00 Pass
HE40 |[MCSO| 2 | 3 | 2422 |242/61| -8.72 876 571 149 8.00 Pass
HE40 |MCSO| 2| 6 | 2437 | Ful | 1006 | -10.93 7.05 149 8.00 Pass
HE40 |MCSO| 2 | 6 | 2437 |242/61] 1040 | -10.16 715 149 8.00 Pass
HE40 |MCSO| 2| 9 | 2452 | Ful | 1003 | -10.58 7.02 149 8.00 Pass
HE40 |MCSO| 2 | 9 | 2452 |242/62] 1012 | -10.68 711 149 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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swanranas. FCC RADIO TEST REPORT Report No. : FR311909C

Appendix B. AC Conducted Emission Test Results

Temperature : 16.4~24.5C
Relative Humidity : |38.6~44.7%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number 1 B1 of B1
FAX : 886-3-327-0855



EUT Information

Report NO : 311909
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.178000 41.27 64.58 23.31 | L1 OFF 19.7
0.178000 24.25 54.58 30.33 | L1 OFF 19.7
0.198000 42.01 63.69 21.68 | L1 OFF 19.7
0.198000 29.08 53.69 2461 | L1 OFF 19.7
0.242000 41.32 62.03 20.71 | L1 OFF 19.7
0.242000 28.36 52.03 23.67 | L1 OFF 19.7
0.262000 40.94 61.37 20.43 | L1 OFF 19.7
0.262000 28.83 51.37 2254 | L1 OFF 19.7
0.482000 36.42 56.31 19.89 | L1 OFF 19.7
0.482000 23.40 46.31 2291 | L1 OFF 19.7
3.226000 30.69 56.00 2531 | L1 OFF 19.8
3.226000 21.87 46.00 24.13 | L1 OFF 19.8
15.670000 38.73 60.00 21.27 | L1 OFF 19.9
15.670000 33.18 50.00 16.82 | L1 OFF 19.9
17.150000 24.13 60.00 35.87 | L1 OFF 19.9
17.150000 18.55 50.00 3145 | L1 OFF 19.9
19.434000 24.88 60.00 35.12 | L1 OFF 19.9
19.434000 18.74 50.00 31.26 | L1 OFF 19.9




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

311909
Mode 1
120Vac/60Hz
Neutral

Full Spectrum
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150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.190000 35.00 54.04 19.04 | N OFF 19.7
0.190000 48.66 64.04 15.38 | N OFF 19.7
0.202000 32.10 53.53 2143 | N OFF 19.7
0.202000 47.10 63.53 16.43 | N OFF 19.7
0.210000 23.61 53.21 29.60 | N OFF 19.7
0.210000 42.75 63.21 20.46 | N OFF 19.7
0.242000 28.69 52.03 23.34 | N OFF 19.7
0.242000 45.14 62.03 16.89 | N OFF 19.7
0.254000 30.00 51.63 21.63 | N OFF 19.7
0.254000 44.50 61.63 1713 | N OFF 19.7
0.266000 28.15 51.24 23.09 | N OFF 19.7
0.266000 43.55 61.24 17.69 | N OFF 19.7
0.278000 21.66 50.88 29.22 | N OFF 19.7
0.278000 40.71 60.88 20.17 | N OFF 19.7
0.370000 24.18 48.50 24.32 | N OFF 19.7
0.370000 37.06 58.50 21.44 | N OFF 19.7
0.418000 18.53 47.49 28.96 | N OFF 19.7
0.418000 34.04 57.49 23.45 | N OFF 19.7
15.670000 32.99 50.00 17.01 | N OFF 20.0




15.670000 38.49 60.00 2151 | N OFF 20.0
16.002000 24.07 50.00 2593 | N OFF 20.0
16.002000 30.21 60.00 29.79 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR311909C

Appendix C. Radiated Spurious Emission

: ) ) Temperature : 17.9~25.9°C
Test Engineer : Yuan Lee, Bank Lin, Fu Chen and Troye Hsieh : —
Relative Humidity : [35.1~63.6%
<Sample 1 with Battery 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
2388.33 52.3 -21.7 74 41.77 27.45 17.28 34.2 300 38 P H
2389.8 41.04 -12.96 54 30.49 27.46 17.29 34.2 300 38 A H
* 2412 112.03 - - 101.35 27.55 17.32 34.19 300 38 P H
* 2412 109.02 - - 98.34 27.55 17.32 | 34.19 | 300 38 A | H
802.11b
H
CHO1
2385.6 52.46 -21.54 74 41.94 27.44 17.28 34.2 150 92 P \%
2412MHz
2389.59 41.01 -12.99 54 30.46 27.46 17.29 34.2 150 92 A \%
* 2412 108.53 - - 97.85 27.55 17.32 34.19 150 92 P \%
* 2412 105.44 - - 94.76 27.55 17.32 34.19 150 92 A \%
\%
2353.2 52.75 -21.25 74 42.42 27.31 17.24 34.22 295 41 P H
2389.84 41.17 -12.83 54 30.62 27.46 17.29 34.2 295 41 A H
* 2437 113.54 - - 102.71 27.65 17.36 34.18 295 41 P H
* 2437 110.42 - - 99.59 27.65 17.36 34.18 295 41 A H
2484 53.01 -20.99 74 41.98 27.77 17.43 34.17 295 41 P H
802.11b
2483.52 42.5 -11.5 54 31.47 27.77 17.43 34.17 295 41 A H
CH 06
2361.2 52.49 -21.51 74 42.11 27.34 17.25 34.21 195 92 P \%
2437MHz
2389.84 41.02 -12.98 54 30.47 27.46 17.29 34.2 195 92 A \%
* 2437 110.82 - - 99.99 27.65 17.36 34.18 195 92 P \%
* 2437 107.69 - - 96.86 27.65 17.36 34.18 195 92 A \%
2499.28 53 -21 74 41.91 27.8 17.45 34.16 195 92 P \%
2485.44 42.06 -11.94 54 31.03 27.77 17.43 34.17 195 92 A \%
TEL : 886-3-327-0868 Page Number : Clof C31

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR311909C

* 2462 114.05 - - 103.11 27.72 17.39 | 34.17 | 300 22 P H
* 2462 110.9 - - 99.96 27.72 17.39 | 34.17 | 300 22 A H
2488.68 55.65 -18.35 74 44.6 27.78 17.43 | 34.16 | 300 22 P H
2488.68 48.23 -5.77 54 37.18 27.78 17.43 | 34.16 | 300 22 A H
H
802.11b
H
CH 11
* 2462 109.99 - - 99.05 27.72 17.39 | 34.17 | 200 91 P \%
2462MHz
* 2462 106.82 - - 95.88 27.72 17.39 | 34.17 | 200 91 A \%
2488.92 54.93 -19.07 74 43.88 27.78 17.43 | 34.16 | 200 91 P \Y,
2488.72 46.44 -7.56 54 35.39 27.78 17.43 | 34.16 | 200 91 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20of C31

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 48.64 -25.36 74 62.8 32.34 11.46 57.96 105 28 P H
4824 45.13 -8.87 54 59.29 32.34 11.46 57.96 105 28 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 51.93 -22.07 74 66.09 32.34 11.46 57.96 280 330 P \Y,
2412MHz
4824 49.25 -4.75 54 63.41 32.34 11.46 57.96 280 330 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C30of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 47.58 -26.42 74 61.34 32.6 11.63 57.99 300 300 P H
4874 44.15 -9.85 54 57.91 32.6 11.63 57.99 300 300 A H
7311 43.53 -30.47 74 51.88 37.06 13.32 | 58.73 - - P H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 51.77 -22.23 74 65.53 32.6 11.63 57.99 400 355 P \Y
2437MHz
4874 49.41 -4.59 54 63.17 32.6 11.63 57.99 400 355 A \%
7311 42.39 -31.61 74 50.74 37.06 13.32 | 58.73 - - \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C40of C31

FAX : 886-3-327-0855
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WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 49.67 -24.33 74 63.06 32.84 11.8 58.03 | 200 27 P H
4924 45.53 -8.47 54 58.92 32.84 11.8 58.03 | 200 27 A H
7386 42.3 -31.7 74 50.73 36.68 13.61 | 58.72 - - P H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 51.61 -22.39 74 65 32.84 11.8 58.03 | 301 340 P \Y,
2462MHz
4924 48.11 -5.89 54 61.5 32.84 11.8 58.03 | 301 340 A \%
7386 41.11 -32.89 74 49.54 36.68 13.61 | 58.72 - - \Y,
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C50f C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 65.63 -8.37 74 55.08 27.46 17.29 34.2 100 18 P H
2390 52.6 -1.4 54 42.05 27.46 17.29 34.2 100 18 A H
* 2412 115.2 - - 104.52 27.55 17.32 | 34.19 | 100 18 P H
* 2412 107.63 - - 96.95 27.55 17.32 | 34.19 | 100 18 A H
H

802.11g
H

CHoO1
2390 61.93 -12.07 74 51.38 27.46 17.29 34.2 200 92 P \Y,

2412MHz
2390 48.71 -5.29 54 38.16 27.46 17.29 34.2 200 92 A |V
* 2412 110.11 - - 99.43 27.55 17.32 | 34.19 | 200 92 P \Y
* 2412 102.58 - - 91.9 27.55 17.32 | 34.19 | 200 92 A |V
\Y
\Y,
2327.12 53.18 -20.82 74 42.9 27.3 17.21 | 34.23 | 169 26 P H
2390 41.81 -12.19 54 31.26 27.46 17.29 34.2 169 26 A H
* 2437 115.96 - - 105.13 27.65 17.36 | 34.18 | 169 26 P H
* 2437 108.28 - - 97.45 27.65 17.36 | 34.18 | 169 26 A H
2484.88 56.77 -17.23 74 45.74 27.77 17.43 | 34.17 | 169 26 P H

802.11g
2484.56 44.21 -9.79 54 33.18 27.77 17.43 | 34.17 | 169 26 A H

CH 06
2382.8 52.03 -21.97 74 41.52 27.43 17.28 34.2 231 91 P \Y,

2437MHz
2390 41.28 -12.72 54 30.73 27.46 17.29 34.2 231 91 A |V
* 2437 112.57 - - 101.74 27.65 17.36 34.18 231 91 P \%
* 2437 105 - - 94.17 27.65 17.36 34.18 231 91 A \%
2483.92 53.84 -20.16 74 42.81 27.77 17.43 | 34.17 | 231 91 P \Y
2483.52 42.64 -11.36 54 31.61 27.77 17.43 34.17 231 91 A \%

TEL : 886-3-327-0868 Page Number : C6 of C31

FAX : 886-3-327-0855
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Report No. : FR311909C

* 2462 112.03 - - 101.09 27.72 17.39 | 34.17 | 100 162 P H
* 2462 104.4 - - 93.46 27.72 17.39 | 34.17 | 100 162 A H
2485.36 63.68 -10.32 74 52.65 27.77 17.43 | 34.17 | 100 162 P H
2484.32 50.8 -3.2 54 39.77 27.77 17.43 | 34.17 | 100 162 A H
H
802.11g
H
CH 11
* 2462 109.15 - - 98.21 27.72 17.39 | 34.17 | 200 91 P \%
2462MHz
* 2462 101.68 - - 90.74 27.72 17.39 | 34.17 | 200 91 A \%
2483.52 64.27 -9.73 74 53.24 27.77 17.43 | 34.17 | 200 91 P \Y,
2483.52 51.09 -2.91 54 40.06 27.77 17.43 | 34.17 | 200 91 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.97 -29.03 74 59.13 32.34 11.46 57.96 150 316 P H
4824 35.63 -18.37 54 49.79 32.34 11.46 57.96 150 316 A H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 47.07 -26.93 74 61.23 32.34 11.46 57.96 400 321 P \Y,
2412MHz
4824 36.87 -17.13 54 51.03 32.34 11.46 57.96 400 321 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C8of C31

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 41.87 -32.13 74 55.63 32.6 11.63 57.99 200 313 P H
4874 3483 |-19.17 54 48.59 32.6 1163 | 5799 | 200 | 313 | A | H
7311 42.4 -31.6 74 50.75 37.06 13.32 | 58.73 - - P H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 44.99 -29.01 74 58.75 32.6 11.63 57.99 250 317 P \Y
2437MHz
4874 37.66 -16.34 54 51.42 32.6 11.63 57.99 250 317 A \%
7311 42.98 -31.02 74 51.33 37.06 13.32 | 58.73 - - \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C9of C31

FAX : 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.02 -29.98 74 57.41 32.84 11.8 58.03 | 200 325 P H
4924 36.64 -17.36 54 50.03 32.84 11.8 58.03 | 200 325 A H
7386 42 -32 74 50.43 36.68 13.61 | 58.72 - - P H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 44.57 -29.43 74 57.96 32.84 11.8 58.03 | 200 317 P \Y,
2462MHz
4924 36.63 -17.37 54 50.02 32.84 11.8 58.03 | 200 317 A \%
7386 41.9 -32.1 74 50.33 36.68 13.61 | 58.72 - - \Y,
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C31
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FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2389.695 68.57 -5.43 74 58.02 27.46 17.29 34.2 250 28 P H
2390 49.82 -4.18 54 39.27 27.46 17.29 34.2 250 28 A H
* 2412 114.4 - - 103.72 27.55 17.32 34.19 250 28 P H
* 2412 105.34 - - 94.66 27.55 17.32 | 34.19 250 28 A H
802.11ax H
HE20 Full H
CHO1 2389.905 65.34 -8.66 74 54.79 27.46 17.29 34.2 200 92 P \%
2412MHz 2390 47.34 | -6.66 54 36.79 | 27.46 | 17.29 | 342 | 200 | 92 AV
* 2412 111.49 - - 100.81 27.55 17.32 34.19 200 92 P \%
* 2412 102.21 - - 91.53 27.55 17.32 34.19 200 92 A \%
\%
\%
2389.68 56.51 -17.49 74 45.96 27.46 17.29 34.2 193 25 P H
2390 42.91 -11.09 54 32.36 27.46 17.29 34.2 193 25 A H
* 2437 116.55 - - 105.72 27.65 17.36 34.18 193 25 P H
* 2437 106.46 - - 95.63 27.65 17.36 34.18 193 25 A H
802.11ax 2484 69.39 -4.61 74 58.36 27.77 17.43 34.17 193 25 P H
HE20 Full 2483.52 51.34 -2.66 54 40.31 27.77 17.43 34.17 193 25 A H
CH 06 2389.52 53.66 -20.34 74 43.11 27.46 17.29 34.2 394 99 P \%
2437MHz 2390 41.7 -12.3 54 3115 | 27.46 | 1729 | 342 | 394 | 99 AV
* 2437 113.43 - - 102.6 27.65 17.36 34.18 394 99 P \%
* 2437 102.96 - - 92.13 27.65 17.36 34.18 394 99 A \%
2483.84 61.42 -12.58 74 50.39 27.77 17.43 34.17 394 99 P \%
2485.36 45.43 -8.57 54 344 27.77 17.43 34.17 394 99 A \%
TEL : 886-3-327-0868 Page Number : C11 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 114.64 - - 103.7 27.72 17.39 34.17 250 31 P H
* 2462 105.49 - - 94.55 27.72 17.39 34.17 250 31 A H
2487.48 69.54 -4.46 74 58.5 27.77 17.43 34.16 250 31 P H
2483.52 51.15 -2.85 54 40.12 27.77 17.43 34.17 250 31 A H
802.11ax H
HE20 Full H
CH11 * 2462 110.42 - - 99.48 27.72 17.39 | 34.17 | 200 94 P Y
2462MHz |« 2462 100.09 - - 89.15 | 27.72 | 17.39 | 34.17 | 200 | 94 A |V
2483.52 69.96 -4.04 74 58.93 27.77 17.43 | 34.17 | 200 94 P Y,
2483.76 49.45 -4.55 54 38.42 27.77 17.43 34.17 200 94 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C12 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 42.82 -31.18 74 56.98 32.34 11.46 57.96 200 324 P H
4824 35.66 |-18.34 54 49.82 32.34 11.46 | 5796 | 200 | 324 | A | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 43.33 -30.67 74 57.49 32.34 11.46 57.96 210 318 P \%
2412MHz 4824 35.95 | -18.05 54 50.11 | 3234 | 11.46 | 5796 | 210 | 318 | A | V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C13 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 42.52 -31.48 74 56.28 32.6 11.63 57.99 - - P H
7311 47.53 -26.47 74 55.88 37.06 13.32 58.73 250 84 P H
7311 39.36 -14.64 54 47.71 37.06 13.32 58.73 250 84 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 4513 |-28.87 74 58.89 32.6 11.63 | 57.99 | 400 | 354 P |V
2437MHz 4874 37.99 |-16.01 54 51.75 32.6 11.63 | 57.99 | 400 | 354 | A | V
7311 45.02 |-28.98 74 53.37 37.06 13.32 | 58.73 | 150 | 337 P |V
7311 38.09 |-15.91 54 46.44 37.06 13.32 | 58.73 | 150 | 337 AV
\%
\%
\%
\%
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 41.49 -32.51 74 54.88 32.84 11.8 58.03 - - P H
7386 42.64 -31.36 74 51.07 36.68 13.61 | 58.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 44.75 -29.25 74 58.14 32.84 11.8 58.03 200 311 P \%
2462MHz 4924 38.35 |-15.65 54 51.74 | 32.84 118 | 5803 | 200 | 311 | A | V
7386 40.85 -33.15 74 49.28 36.68 13.61 | 58.72 - - \Y,
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C150f C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
2389.695 59.44 -14.56 74 48.89 27.46 17.29 34.2 316 10 P H
2390 41.98 -12.02 54 31.43 27.46 17.29 34.2 316 10 A H
* 2412 114.85 - - 104.17 27.55 17.32 34.19 316 10 P H
802.11ax | * 2412 106.59 - - 9591 | 2755 | 17.32 | 3419 | 316 | 10 | A | H
HE20 H
Partial H
106/53 2389.59 58.71 -15.29 74 48.16 27.46 17.29 34.2 202 91 P \%
CHO1 2390 4164 |-12.36 54 31.09 2746 | 17.29 | 342 | 202 | 91 A |V
2412MHz | « 2412 112.7 - - 10202 | 2755 | 17.32 | 3419 | 202 | 91 | P | V
* 2412 104.4 - - 93.72 27.55 17.32 34.19 202 91 A \%
\%
\Y
* 2462 114.57 - - 103.63 27.72 17.39 34.17 100 149 P H
* 2462 105.26 - - 94.32 27.72 17.39 34.17 100 149 A H
2483.88 70.1 -3.9 74 59.07 27.77 17.43 34.17 100 149 P H
802.11ax 2483.56 48.09 -5.91 54 37.06 27.77 17.43 34.17 100 149 A H
HE20 H
Partial H
106/54 * 2462 108.49 - - 97.55 27.72 17.39 34.17 204 94 P \%
CH11 * 2462 99.53 - - 88.59 27.72 | 17.39 | 34.17 | 204 | 94 A |V
2462MHz 2486.76 65.26 | -8.74 74 5423 | 27.77 | 17.43 | 3417 | 204 | 94 | P | V
2483.52 43.44 | -10.56 54 32.41 27.77 | 17.43 | 34.17 | 204 94 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C16 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
2389.84 66.37 -7.63 74 55.82 27.46 17.29 34.2 250 36 P H
2390 50.66 -3.34 54 40.11 27.46 17.29 34.2 250 36 A H
* 2422 113.49 - - 102.76 27.59 17.33 | 34.19 250 36 P H
* 2422 102.84 - - 92.11 27.59 17.33 | 34.19 250 36 A H
802.11ax 2483.92 66.1 -7.9 74 55.07 27.77 17.43 34.17 250 36 P H
HE40 Full 2483.52 50.65 -3.35 54 39.62 27.77 17.43 34.17 250 36 A H
CHO03 2390 65 -9 74 54.45 27.46 17.29 34.2 250 113 P \%
2422MHz 2390 49.83 | -4.17 54 3928 | 2746 | 1729 | 342 | 250 | 113 | A | V
* 2422 108.86 - - 98.13 27.59 17.33 34.19 250 113 P \%
* 2422 99.14 - - 88.41 27.59 17.33 34.19 250 113 A \%
2485.36 63.3 -10.7 74 52.27 27.77 17.43 34.17 250 113 P \%
2483.52 48.15 -5.85 54 37.12 27.77 17.43 34.17 250 113 A \%
2325.36 52.21 -21.79 74 41.94 27.3 17.2 34.23 227 24 P H
2390 42.44 -11.56 54 31.89 27.46 17.29 34.2 227 24 A H
* 2437 112.22 - - 101.39 27.65 17.36 34.18 227 24 P H
* 2437 101.8 - - 90.97 27.65 17.36 34.18 227 24 A H
802.11ax 2485.2 68.28 -5.72 74 57.25 27.77 17.43 34.17 227 24 P H
HE40 Full 2483.52 52.01 -1.99 54 40.98 27.77 17.43 34.17 227 24 A H
CH 06 2322 52.54 -21.46 74 42.27 27.3 17.2 34.23 204 72 P \%
2437MHz 2390 4122 | -12.78 54 30.67 | 27.46 | 17.29 | 342 | 204 | 72 AV
* 2437 108.69 - - 97.86 27.65 17.36 34.18 204 72 P \%
* 2437 97.78 - - 86.95 27.65 17.36 34.18 204 72 A \%
2487.2 62.09 -11.91 74 51.05 27.77 17.43 34.16 204 72 P \%
2484.8 47.1 -6.9 54 36.07 27.77 17.43 34.17 204 72 A \%
TEL : 886-3-327-0868 Page Number : C17 of C31
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ssamonas. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
2385.2 51.75 -22.25 74 41.23 27.44 17.28 34.2 100 137 P H
2390 4131 |-12.69 54 30.76 27.46 17.29 34.2 100 | 137 | A | H
* 2452 110.8 - - 99.9 27.7 17.38 | 34.18 100 137 P H
* 2452 100.58 - - 89.68 27.7 17.38 | 34.18 100 137 A H
802.11ax 2485.76 71.03 | -2.97 74 60 27.77 | 1743 | 34.17 | 100 | 137 | P | H
HE40 Full 2486.64 52.37 -1.63 54 41.34 27.77 1743 | 34.17 100 137 A H
CH 09 2379.28 52.1 -21.9 74 41.62 27.42 17.27 | 3421 | 235 90 P |V
2452MHz 2390 41.27 -12.73 54 30.72 27.46 17.29 34.2 235 90 A \Y
* 2452 107.63 - - 96.73 27.7 17.38 | 34.18 | 235 90 P |V
* 2452 96.77 - - 85.87 27.7 17.38 | 34.18 | 235 90 AV
2485.12 67.96 -6.04 74 56.93 27.77 1743 | 34.17 235 90 P \Y
2483.6 51 -3 54 39.97 27.77 17.43 | 34.17 235 90 A \%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C18 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 40.35 -33.65 74 54.34 32.46 11.52 57.97 - - P H
7266 40.17 -33.83 74 48.66 37.1 13.15 58.74 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 41.35 -32.65 74 55.34 32.46 11.52 57.97 - - P \%
2422MHz 7266 40.41 | -33.59 74 48.9 37.1 13.15 | 58.74 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C19 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 42.2 -31.8 74 55.96 32.6 11.63 57.99 - - P H
7311 44.86 -29.14 74 53.21 37.06 13.32 58.73 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 4591 |-28.09 74 59.67 32.6 11.63 | 57.99 | 200 | 332 P |V
2437MHz 4874 38.78 | -15.22 54 52.54 32.6 11.63 | 57.99 | 200 | 332 | A | V
7311 42.44 -31.56 74 50.79 37.06 13.32 58.73 - - \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 40.87 -33.13 74 54.44 32.72 11.73 58.02 - - P H
7356 40.44 -33.56 74 48.81 36.86 13.49 | 58.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 41.92 -32.08 74 55.49 32.72 11.73 58.02 - - P \%
2452MHz 7356 40.33 | -33.67 74 48.7 36.86 | 13.49 | 58.72 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.04 67.78 -6.22 74 57.23 27.46 17.29 34.2 101 156 P H
2389.68 46.19 -7.81 54 35.64 27.46 17.29 34.2 101 156 A H
* 2422 114.02 - - 103.29 27.59 17.33 | 34.19 101 156 P H
802.11ax | * 2422 104.75 - - 9402 | 2759 | 17.33 | 3419 | 101 | 156 | A | H
HE40 2483.84 67.1 -6.9 74 56.07 27.77 17.43 34.17 101 156 P H
Partial 2484.08 44.12 -0.88 54 33.09 27.77 17.43 34.17 101 156 A H
242/61 2389.68 63.43 -10.57 74 52.88 27.46 17.29 34.2 202 89 P \%
CHO3 2390 4461 | -9.39 54 3406 | 27.46 | 1729 | 342 | 202 | 89 AV
2422MHz | « 2422 110.09 - - 99.36 | 2759 | 17.33 | 3419 | 202 | 89 | P | V
* 2422 99.39 - - 88.66 27.59 17.33 34.19 202 89 A \%
2486.56 61.95 -12.05 74 50.92 27.77 17.43 34.17 202 89 P \%
2486.32 42.39 -11.61 54 31.36 27.77 17.43 34.17 202 89 A \%
2390 56.38 -17.62 74 45.83 27.46 17.29 34.2 125 148 P H
2389.84 41.27 -12.73 54 30.72 27.46 17.29 34.2 125 148 A H
* 2452 112.97 - - 102.07 27.7 17.38 34.18 125 148 P H
802.11ax * 2452 102.82 - - 91.92 27.7 17.38 34.18 125 148 A H
HE40 2484.8 71.08 -2.92 74 60.05 27.77 17.43 34.17 125 148 P H
Partial 2484.96 46.74 -7.26 54 35.71 27.77 17.43 34.17 125 148 A H
242/62 2339.6 52.62 -21.38 74 42.32 27.3 17.22 34.22 300 83 P \%
CH09 2390 41.02 |-12.98 54 30.47 | 27.46 | 1729 | 342 | 300 | 83 AV
2452MHz | « 2452 107.93 - - 97.03 277 | 17.38 | 3418 | 300 | 83 | P | V
* 2452 98.37 - - 87.47 27.7 17.38 34.18 300 83 A \%
2487.04 64.95 -9.05 74 53.91 27.77 17.43 34.16 300 83 P \%
2483.52 46.07 -7.93 54 35.04 27.77 17.43 34.17 300 83 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C22 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 28.6 -11.4 40 35.99 23.92 0.84 32.15 - - P H
91.29 30.46 -13.04 43.5 46.22 14.79 1.58 32.13 - - P H
132.06 26.39 | -17.11 435 39.41 17.31 1.83 32.16 - - P H
938.4 32.78 |-13.22 46 29.54 29.55 4.59 30.9 - - P H
951.7 34.24 -11.76 46 30.09 30.26 4.67 30.78 - - P H
967.1 34.82 |-19.18 54 30.2 30.54 4.71 30.63 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 30.27 33.23 -6.77 40 40.73 23.8 0.85 32.15 - - P \%
43.23 36.02 -3.98 40 49.56 17.58 1.11 32.23 100 15 Q \%
89.94 29.8 -13.7 43.5 45.77 14.58 1.58 32.13 - - P \%
935.6 32.88 -13.12 46 29.77 29.46 4.58 30.93 - - P \%
957.3 33.81 -12.19 46 29.32 30.54 4.68 30.73 - - P \%
986 34.47 -19.53 54 29.93 30.21 4.76 30.43 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

<Sample 1 with Battery 2>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 64.71 -9.29 74 54.16 27.46 17.29 34.2 106 16 P H
2390 51.72 -2.28 54 41.17 27.46 17.29 34.2 106 16 A H
* 2412 113.47 - - 102.79 27.55 17.32 | 3419 | 106 16 P H
* 2412 106.09 - - 95.41 27.55 17.32 | 34.19 | 106 16 A H
H

802.11g
H

CHO1
2390 58.54 -15.46 74 47.99 27.46 17.29 34.2 220 122 P \Y,

2412MHz
2390 45.76 -8.24 54 35.21 27.46 17.29 34.2 220 122 A \Y
* 2412 109 - - 98.32 27.55 17.32 | 34.19 | 220 122 P \Y,
* 2412 101.24 - - 90.56 27.55 17.32 | 3419 | 220 122 A \Y
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 44.07 -29.93 74 58.23 32.34 1146 | 57.96 | 400 223 P H
4824 33.86 -20.14 54 48.02 32.34 11.46 | 57.96 | 400 223 A H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 46.21 -27.79 74 60.37 32.34 11.46 | 57.96 | 300 | 344 P \Y,
2412MHz
4824 36.24 -17.76 54 50.4 32.34 1146 | 57.96 | 300 | 344 A \%
V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C250f C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

<Sample 1 with Battery 3>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 64.65 -9.35 74 54.1 27.46 17.29 34.2 201 23 P H
2390 52.3 -1.7 54 41.75 27.46 17.29 34.2 201 23 A H
* 2412 113.58 - - 102.9 27.55 17.32 | 3419 | 201 23 P H
* 2412 106.19 - - 95.51 27.55 17.32 | 34.19 | 201 23 A H
H

802.11g
H

CHO1
2390 60.87 -13.13 74 50.32 27.46 17.29 34.2 199 114 P \Y,

2412MHz
2390 47.39 -6.61 54 36.84 27.46 17.29 34.2 199 114 A \Y
* 2412 109.41 - - 98.73 27.55 17.32 | 34.19 | 199 114 P \Y,
* 2412 101.83 - - 91.15 27.55 17.32 | 3419 | 199 114 A \Y
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C26 of C31

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 44.01 -29.99 74 58.17 32.34 1146 | 57.96 | 400 | 425 P H
4824 34.47 -19.53 54 48.63 32.34 1146 | 57.96 | 400 | 425 A H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 45.8 -28.2 74 59.96 32.34 11.46 | 57.96 | 300 | 347 P \Y,
2412MHz
4824 36.5 -17.5 54 50.66 32.34 1146 | 57.96 | 300 | 347 A \%
V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C27 of C31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

<Sample 2 with Battery 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 65.34 -8.66 74 54.98 27.46 17.1 34.2 176 17 P H
2390 52.55 -1.45 54 42.19 27.46 17.1 34.2 176 17 A H
* 2412 116.38 - - 105.87 27.57 17.13 | 34.19 | 176 17 P H
* 2412 108.75 - - 98.24 27.57 17.13 | 34.19 | 176 17 A H
H

802.11g
H

CHO1
2390 60.45 -13.55 74 50.09 27.46 17.1 34.2 200 70 P \Y,

2412MHz
2390 47.31 -6.69 54 36.95 27.46 17.1 34.2 200 70 A \Y
* 2412 110.03 - - 99.52 27.57 17.13 | 34.19 | 200 70 P \Y,
* 2412 102.61 - - 92.1 27.57 17.13 | 34.19 | 200 70 A \Y
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C28 of C31

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 46.32 -27.68 74 59.95 32.54 11.79 | 57.96 | 216 48 P H
4824 36.31 -17.69 54 49.94 32.54 11.79 | 57.96 | 216 48 A H
H
H
H
H
H
H
H
H
H
802.119g
H
CHO1
4824 47.24 -26.76 74 60.87 32.54 11.79 | 57.96 | 209 | 345 P \Y,
2412MHz
4824 37.36 -16.64 54 50.99 32.54 11.79 | 57.96 | 209 | 345 A \%
V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C29 of C31
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C30 of C31
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
748 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C31of C31
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Appendix D. Radiated Spurious Emission Plots

Temperature : 17.9~25.9°C

Test Engineer : Yuan Lee, Bank Lin, Fu Chen and Troye Hsieh
Relative Humidity : [35.1~63.6%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : D1 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

<Sample 1 with Battery 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

7+8 Horizontal Fundamental

Date: 2023.0223

oate 20730223
1204 1200

1204 1200

100 10g

1000 /,-« 1000

90.0/ / 90.0f

— =
X e 50.0/

kgt
T ———
400)

400)
300 309
200

200
100 100
310 2920, 40, 2360, 200, 200, %15 000 00, T500. 1700 1900 2100 200 2500, Z700. 3000
Frequency (MHz) Freauency (MHz)
site 03CHIL-HY site 03CHIIHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2023.0223 (@8 Date: 2023.0223
1300] 1300)
1200) 1200)
1100 109 1
1000) 1000)
900

/ 900

w09 w09

709 709

s0d w0 .
s e 509 1

S S ———
wowe—_—

300 300

200 200

100 100

310 2920, 40, 2360, 20, 200, 215 000 00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Frequency (WHz) Frequency (MHz)

Site 03CHI1-HY Site 03CHII-HY

Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL Condition AV6_54 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

7+8

Vertical Fundamental

Avg.

wd
70,0 / 70,0/
00| . /‘ 600
’ (R L O PO O o e
wd
nd
e o
2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
RBII000000K 2 VOW3000000KH2 SWT-Asto RBI000000KHe TBW 3000000z SWTAsto
v —— v p—
wd
/
ad — i —
3 7Y S
nd
o Frncy b
sie oacrHiLHY sine oacHLHY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D3 of D71
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FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

ya

JAAN o

w0 5 500 i peRc7a

700| 700, }

o

; o N | N
. o S O
o
o
e i
ite :03CH11-HY Site 03CH11-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
ouisecneon s son s A oo ik
o

‘\ -

80.0) / 80.0)

70.0| / 70.0/ 1

- J i
"

1Y el 0 R R |
o
e i

Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D71



samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

7+8

Horizontal

Fundamental

1 (dBuvim)

Date: 2023.0224

Avg.

100

AV BE 54,

420 2430, 240,

Site 03CHIL-HY

250, 2. 2480, 2450, 2

2450,
Froquency (MHz)

Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

PEAK_BE_74
7 nN/ \\
500} "
R D S
500
400)
300
200)
100
TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)
£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.0224

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

7+8

Vertical

Fundamental

1 (dBuv

)

Date: 2023.0224

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

104 /) 1009
7 -
809 / Y 80 ] PEAK 74
a— : J
Y S el 0.0 AR et |
o
o
F s
ite 2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
oW To03001Rs S W S0G00R I ST RO To00 B0 ToW 00000 WPt
Peak
1 -
80.0f / 80.0/
70| Y 70.0 1
o ——— o o i | = ———
: I -
o
it s
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D71
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

7+8 Vertical Fundamental

1 (dBuvim) Date: 2023.0224

1000) S
%0 \
w7 veRRCHE 7a

709

~
) N
9 / \\M
o PO TSP S

300
200)
100
TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)
£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.0224

oo v e 54
L 1

100

420 2430, 240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)
Site 03CHIL-HY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D7 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

7+8

Horizontal Fundamental

Avg.

) @Buvim) Date: 2023.0223 A @Buvim) Date: 2023.0223
1300
1209
- 0.
\ 1000
S 90
AR
~ PEAK BE 74 80 PEAK 74
\ 700
=, T 60
i NS Po———|
e i N i i
409
304
200
100
7160 24632465 24672460 247120 2477.3470.2481 248324 74512093 B05 2407, 2 000 00 1500 1700, fo00. 2100 2300 2500 2700 000
Frequency (Wiz) Frequency (MHe)
$03CHILHY Site 03CHILHY
+PEAK_BE_74 3m 9120D_I212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_I1212_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @Buvim) Date: 20230223 A @Buvim)

Date: 2023.0223

AV BE b4 609

V654
R N S, 509
~ U ——
7Y, S S N
300
200
109
/450 2453.2465. 2467, 2469, 2471, 2473, 2475.2477. 2479, 2481, 2483.2485. 2487, 2480.2401. 2495, 2495.2407. 2 000 W00 A500. 4700 1900 2100 2300 2600 2700, 000
Froquency (Miz) Frequoncy (MHz)
03CHIL-HY Site 03CHILHY
AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D8 of D71
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: FR311909C

1 (dBuVim) Date: 2023.0223 A @BuVim) Date: 2023.0223
1300) 1300)
1200) 1200)
1109 109
wood | 1000)
900 AN 909
~
809 Y~ PEAK BE_74 809 PEAK 74
700 L 700
s00) 1 600
capees i B s
500 00 AU M A A
400) 400)
300 300
200) 200
100 100
450 2463 2455, 2467, 2469.2471.24 2477.2475.2461.2485.24 7461.2493.2405.2407. 2% 000 W00 A500. 4700 1900 2100 200 2500 2700, 3000
Frequency (Miz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.0223 A dBuVim) Date: 2023.0223
1300) 1300)
1200) 1200)
1109 109
mn.n’_\/\\ 1000)
900 900
s00) 809
700) 709
N\
09 AV BE b4 609 V6 54
500 = 500 S R——
o e —~— 7Y S R S
300 300
200) 200
100 109
/450 2453.2465. 2467, 2469, 2471, 2473, 2475.2477. 2479, 2481, 2483.2485. 2487, 2480.2401. 2495, 2495.2407. 2 000 W00 A500. 4700 1900 2100 2300 2600 2700, 000
Froquency (Miz) Frequoncy (MHz)
Site 03CHIL-HY Site 03CHILHY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL Condition AV6_54 3m 91200_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : D9 of D71

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR311909C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

p—— s oo 230223
1 wnd
1md |
100 S oo
1000 / 1000
/
. I i
700 e AY 708 \
oo «
/"f’ icteatied Mmoot e
y oyt O N s o
wf wf
wd wd
d d
o wd
S o e o s =
=, Teescroa
sie oacHiLHY Se oLy
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL
REWHI000000KHz VEWHS000000KH2 SWT-Auto REWH000000K3 1z VEW-3000000K4 2 SWT-Auro
a J—— o oo 230223
. g
1o |
w0d g .
~7
Yoy
o wd
80.0| / 80.0/
700/ / 700,
~
ad oy =
o O N I o s
e Iy
ad oy
o wd
S i o o s L e T
- ey g
sie oacHILHY sie oscrHiLsY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1212_220310 HORTZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D10 of D71
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Vertical Fundamental

1 (dBuVim)

Date: 2023.0223

A @BuVim) Date: 2023.0223

1300)
1200)

o
0o oo
10 yas 1009
o 7/ wd
700 e /W 700 &‘
g wd -
y [T s S SO N S el
Py 09
wd s
204 2
od o
i 5 E 7t E T T = 4
-~ Foancy
2 03CHIL-HY Site 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
RBVW1000.000KH2 VBWA3000000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHzZ SWT:Auto
Peak
o [ R, .
g o
g 1o
wog 0o
ng I 1ng
[ "
04 o
g o wd | ok
ad w e
y o
wd %
204 2
od od
-~ Feaincy i
sie oacH1LHY site oacHiLyy
Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D11 of D71
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

7+8 Horizontal Fundamental

A (dBuVim) Date: 2023.0224 A @BuVim)

Date: 2023.0224

w0
e
110.0) /\/\/‘ 110,
1000 / 1
oy g

fl—_ ==
704 y /\f W 700 \ =

A

s00)

[
o0
o Pt
g X SO SUUR S P Y
and 0
%04 300
204 204
10d 104
o N B TR Ty 6 W % Bw B0 Be 7w )
Heauency (e Treaiency o
2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWTiAuto
1 dBuvim) st 20230224 1 aBuvmy oat: 20230224
1300 1200
1200 1200
o og
-
1004 Javara 1000
sad | %0
s0d JJ w0
oq N iy
A
ond \n 60 -
s00) o v s09 e o=
B o e e S R | 40,0}
%04 304
204 204
10d 104
o T T T T 6 W T T % Bw B0 Be 7w 00
Heauency (e Froaiency o
site o3cHILHY site o3cHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

7+8 Horizontal Fundamental

1 (dBuvim) Date: 2023.0224

100 ’/’\f\\/\/\
/ \

90.0} /’ /
i T,
SV

s0d) Vs s

PEAK_BE_74

TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)

£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.0224

X VN AV BE 54,
500

100

420 2430, 240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)
Site 03CHIL-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D13 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1 gBuvim) vate 20230224 s aouvim) oate 20230224
1304 1300
1204 1209 -
10 g
%
filday
s0d : j/ L %00
Ay ——
100 7! ’\/\A 700 i
- ]
g O SO S
109 09
304 200
200 200
10d 100
=0 E R I R T T oo e o Tan e Zi0 70 w700 So00
Fomency (Mg Freguency (ke
ite 2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
 RBWSI000.000KHZ VBW:3000.000KHz SWTiAuto RBW:I1000.000KHz VBW:3000000KHz SWT:AuTo
1 gBuvim) vate 20230224 s aoavim) oate 20230224
1304 1300
1204 120
10 g X
100.0f ‘\ 100.0]
J o
anq) 500
700 Af Wy 7o
Ay ‘ 1
=) o s s e e
304 300
200 200
10d 100
5o E R E R TR T oo e o T T 70 70 e 70 500
Fouoncy (g Frecuency iz
site O3CHILHY site o3cHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

7+8 Vertical Fundamental

1 (dBuvim) Date: 2023.0224

PEAK_BE_74
700
S,

TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)

£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

1 (dBuVim) Date: 2023.0224

1000 ERVaRaN

900 /’

N\~
00 ATAN

/\/\ AV BE 54,
500
~—

0 —t

100

420 2430, 240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)
Site 03CHIL-HY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868 Page Number : D15 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1004 R”\ 100
Y n
S
b ] b i .
500/ 50, AMW»MWWWWM
-
ite 2 03CHIL-HY St 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
CRowiooomon 2 vTScosHoR s WA o0 00 e
Peak
100.] v*\/—\ 1000,
m
o00) \~\ P AVG_BE_ba| 09 VG 54]
504 3 S 500 e |
400 - Py S I AN .
Condition AVG_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D16 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

7+8 Vertical Fundamental

tong T TN 1000
900 \ 909
9 ~ PEAK BE /4 e PERK 74
704 St = 700
60| % 60.0 M
500/ B D000 AR AR A
«d
g
oy i Foancy

2 03CHIL-HY Site 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

RBI000.000KHz VBW-3000000KHs SWT-Adto RBVI000000KHz VBW-3000000kHz SW:Asto

Peak
i . R, .

N AV BE b4 609 V654
wod AT N .

N 509 ]
10 Py S A S e
20q 209
204 209
10q 109
574652465 AGT 2960 4T 4TS 4TS AT 24T AT 3005 095 AT A8 247 245 TR 457, 3 T T T N 00
reavency i) Hreqioncy ()
site 03CHILHY site O3CHILHY
Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D17 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR311909C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

oae 20230223 o outes 0730223
1304 1309
1209 1209 .
o 09
v
1000 1000 |
s0g %09
70.0| Wi 700,
wd 4 wo |
Sewm——
y 500} o
P ad
09 309
200 200
100 109
1o 73 0 560 0 oo 7#s oo e T T w0 7w 0 7 5000
remancy () ey (D)
site 03CHILHY site o3cHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RW1000.000KHz VBW:3000.000KHz SWT:Auto
oo 20230223 o oute 20230223
1304 1309
1209 1209
o o9 )
100.0/ //\ 100.0)
904 I a0 ‘
wd f” wo
70 700
) \ L
509 L/ 509 q =
Pyt — e
200 200
209 209
10q 109
1075 ) s £ Toogts oo e Tee s TG o0 76 %00 7 00
reauency ) Freasency e
site 03CHILHY site o3cHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL Condition /AV6_54 3m 9120D_1212_220310 HORTZONTAL
REWA1000000KHz VBW:0010KHZ SWT:Auto REWHI000.000KHz VBW-0010KHz SWT Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D18 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

1 (dBuVim) Date: 2023.0223 A @BuVim) Date: 2023.0223
1300) 1300)
1200) 1200)
1
1109 109
1000) 1000)
900 909
809 809 | PEAK 74
700 709
s00) 600
e
X + 00 AN o
400) 400)
300 300
200) 200
100 100
310 7320, 2340, 2560, 2380, 2415 000 W00 A500. 4700 1900 2100 200 2600 2700, 000
Frequency (Miz) Frequency (MHz)
£ 03CHIL-HY Sit 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.0223 A dBuVim) Date: 2023.0223
1300) 1300)
1200) 1200)
1100 109 .
1000) —~ 1000)
900 900
s00) 809
700) 709
s00) 600 \ S
500) 500 h —
Y L
300 300
200) 200
100 109
310 7320, 2340, 560, 2580, s 000 W00 A500. 4700 1900 2100 2300 2500 2700, 000
Froquency (MHz) Frequoncy (MHz)
Site 03CHIL-HY Site 03CHILHY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL Condition AV6_54 3m 91200_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D19 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band

Edge @ 3m

ANT

802.11ax HE20 Full CHO6 24

37MHz - L

7+8

Horizontal

Fundamental

A (dBuVim)

Date: 2023.0224

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

1 gouvim ostr 20230224
1500 1500
1200 1200
P
10 N 109 ‘
1000 f 1000 |
b - <
700 ™ 700 it
60| 60.0 me
e e
0PSSOV NADRVOY? POV 1OV o N
anq g
200 500
4 200
100 100
= B N R T T ST ) L N R - T )
Freauency (e Treasency Mo
+03CHII-HY Site 03CH11-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000K+Hz SWT:Auto REW-1000.000KHz VBW:3000000KHz SWT:Auto
1 dwavim) oate: 20230224 1 gouvim oat: 20230224
1500 1200
1200 1200
10 109
1000 VY 1000 |
900| (l i 0.0
80.0f t 800,
o0l — c 609 | -
500 o~ 500 . ——
1nq Y, SN SIS R
200 500
nq 00
100 100
70 FE F R T TR o T w0 70 moo B0 7o )
Freauency (e Freasency Mo
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 91200_1212_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D20

of D71



samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

7+8

Horizontal

Fundamental

1 (dBuv

)

Date: 2023.0224

J
i

110.0| R
Pl W“’“\

\W"’%Ww

LT

PEAK_BE_74

Avg.

7

v
30
700

e
=

\/‘\/\

AV BE 54,

—

420 2430,

Site
Condition

240, 250, 2450, 2. 2480,
Froquency (MHz)

03CHIL-HY

AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

2450, 2

ad
o
oy
ite 2 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i J——

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D21 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

R

eport No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

) guvim) Date: 20250224 ) @Buvim) Date: 20230224
1300 1300
1200 1200
1100 1100
ARV
J | P
700 g’ 700) T
iy b /
IR
ohrymprecansd
1 FY PN FS AP A %
04 400
300 100
200 00
100 100
510 . 760, FE T TP ET T 000 TG S0 00 1600 700 700 2500 200 000
Frequency () Froquency (Miz)
e 2 03CHIL-HY it 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) guvim) Date: 20250224 ) @Buvim) Date: 20230224
1300 1300
1200 1200
1109 1100
1000 - 1000
NV o
80.0] { 80.0
700 700
500 WA a00) e
50 v 500 7T s
04 P! O I N
300 300
200 00
100 100
510 740, 760, E a0 P 603470 00 Too S0 o0 1600 76 700 3500 700 000
Frequency (M) Frequency (MHe)
site 03CHIL-HY site 03CHILHY
Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D22 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

7+8 Vertical Fundamental

1 (dBuvim) Date: 2023.0224

b B S 20

s0d
v
A "

s0d Mo

TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)

£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.0224

AV BE 54,

o’ S N

400 ——

100

420 2430, 240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)
Site 03CHIL-HY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D23 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz

7+8 Horizontal Fundamental

1 dwavimy oate: 20230223 1 gouvim oate 20230223
1500 1500
1200 1200
00PN 100
1000 1000
%00 500
800 PERK_BE 74 809 PERK 74
et I
500 "W\w 60 f -
500| | [ P R — N
anq g
200 500
4 200
100 100
50 A8 2465 2467 2960 247T 4TS AT 20T 470 20T 20 7 ST T L N L R ™ T )
Freauency (i) Treasency Mo
+03CHII-HY Site 03CH11-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000K+Hz SWT:Auto REW-1000.000KHz VBW:3000000KHz SWT:Auto
1 doavimy oate: 20230223 1 gouvim oate: 20230223
1500 1200
1200 1200
10 109
1000~ 1000
90.0f NS TN
avd o0y
w0 200
74 700
o0a v T a——— A 54 509 4
500 === 500 !
B J R ———
anq B
200 500
nq 00
100 100
50 453 2465 2457 460 4TR T4TS 475 T4TT 470 48T 7003 4TS T4 A0 T4 453 A TATT. 7 o T w0 70 moo 0 7o )
Freauency (i) Freasency Mo
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 91200_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D24 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

7+8 Vertical

Fundamental

1 dBuvimy st 2230223 1 4By st 20230223
1300 1300
1200 1200
o) 109
e,
wod ey g
wd \ wd
snd w0
. e 7 VR
704 %MMWMMW 704
09 W w0 |
OO, | P s —
50.0/ B G e 50.0, T i
and 0
%04 300
204 204
10d 104
R SRS A5 AT TS AT AT TS T S A ST T T TR T T )
recuoncy i Treaiency o
2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000000KHz SWTiAuto
1 6By st 20230223 1 aBuvmy st 20230223
1300 1200
1200 1200
o og
1009 100
e Y
snd S %00
s0d w0
70d 700
o0 \%QA Ao B 54 o0 Ao 54l
; i
500 S T e 500 Y
400 — 40,0 - e E—
%04 304
204 204
10d 104
A0 2485 2065 2467 2463 247T 4TS 478 24T 2470248 20 A5 207 2480 2091 4G5 AR 2407. 2 6 W T % Bw B0 % 7w 00
rocuoncs iz Froaiency o
site o3cHILHY site o3cHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D25 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date: 2023.02:29 Date:2073.02:29
1304 1300
1200 1200 ;
100 W oo
1000) W/ 1000)
904 a0
700/ ra 70,0
60.0/ »"“/ 60.0 }k
SRS | | S S S
X 5000 Ao 1
109 409
300) 300
00 Py
100) 100
0 7. 0. 7360 0. 7200 7ats G0 e T0 w0 foo 70 700 z0 #n 00
Froauency Mz Freavency (k)
site 03CHILHY site 03CHILHY
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
RBW:1000000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Date:2020.0220 Dtes2023.02:20
1300 1300
1200 1200
100) o9 4
100.0/ / 100.0)
904 /\ a0
a0 \ a0
704 709
60.0] M 60.0
. e 54
s00) . s09 —
0.0 - —
s00) 300
200) 00
100) 100
S0 7. . 7360 0. 700 7ats L (O T )
Freauency (M) Freavency (WHa)
site 03CHILHY site 03CHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 91200_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D26 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

) @Buvim) Date: 20230223 A @Buvim) Date: 2023.0223
1300 1300
1200 1209 .
1o (\/\‘% 0.
1000 1000
s0d 4 %00
700 700
60 1 60
X 00 A AN s
40 400
300 304
200 200
100 100
10 2520, 2D 2360 80 2200 s 000 00 1500 1700, fo00. 2100 2300 2500 2700 000
Frequency (Miz) Frequency (MHe)
e $03CHILHY Sife 03CHILHY
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
) @Buvim) Date: 20230223 A @Buvim) Date: 2023.0223
1300 1300
1200 1200
1ol o ¥
1000 1000
900 90
800 a0
700 7o
609 /v 60 W]
504 504
7 i ——
X B e S
300 300
200 200
100 100
10 2520, D 2360 D 2200 215 000 00 Te00. 1700 1900 2100 2300 2500 2700 000
Froquency (MiHz) Froquency (WHe)
Site 03CHILHY Site 03CHILHY
Condition AVG_BE 54 3m 91200_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D27 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

7+8

Horizontal

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

— e 20230223 - bat 0230223
1300 1509
1200 1209
1100] ,Af'”v‘”v\n\ 1100
1000 N \ 1009
%0g AL s0d
09 ™ S PEAK BE /4 809 PERK 74
Pt
a0l ST w0
0 v
50.0| srpestiulonting 5000 bl gk
w0 ad
09 509
20 209
10d 109
63165 AT T AT A AT AT B T s T N = e~ 00
reavoncy i) Hreasonc i)
ite 2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
 RBWA1000.000KHz VBW:3000.000KHz SWT:Auto REWI000.000KHz VBW:3000.000KHz SWT:Auto
- e 20230225 I oate 20230223
1300 109
1200 1209
wod o
1000| (A\\ 1000,
o0d
s/ \
o
09 ~la AVG_BE_ba| 09 AVG 54
504 o 509 7 e
w0 ! N A S B == —
s0d 509
20 209
10d 109
reavoncy i) Hoasoncy i)
site o3cHILHY site oscHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D71



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW-0010KHz SWT:Auto

s gy Date: 20230223 - Date: 20230223
1300 1200
1200 1200
o o
DS,
s0d NN %00
w00 PEAR BE7A g PEACTE
704 IS e — 700
600 ey (i 60
PP it trncrind 1. P v |
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100 409
204 200
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104 100
60 T TG ST AR AT AT BT AT TS A A TR TR TR T G e oL Wb o 20 B0 200 3100 0
roquency iz reauoncy (i)
e £ 03CHILHY site 03CHIL-HY
Condition :PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 91200,_1212_220310 VERTICAL
 RBW:1000.000K+Hz VBW-3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 aBimy Date: 20230223 . Date 20230223
1300 1309
1200 1209
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w000l || 1009
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70 709
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10 == ' S S R S
204 200
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104 100
60 7463.2465 2467 2450.247A 24752475 24TT 2475 2487 2485 2485 2487 24992491 2493 A5 24T, 2 G e wen Wb w0 7o Buo 2o 7i0s S50
Froquoncy iz Frequency (M)
site 03CHILHY site 03CHLL HY
Condition AVG_BE_54 3m 91200_1212_220310 VERTICAL Condition AVG_54 3m 91200_1212_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

7+8

Horizontal

Fundamental

1 (0B

)

Date: 2023.0223

It
%
E

A dBuvim)

Date: 2023-02.23

300
200
0.0

PEAK 74

BNj|

Avg.

+ RBW:1000.000KHz VBW:0010KHzZ SWT:Auto

300 500
2 204
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5o R NI N T oo e, von, TG 7ion  Za6o  Zaen 7o E
Heauoncy i Hoaioncy (wia
site J03cHiLHY site o3cHiLHY
Condition :PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
 RBW:1000.000KHz VBWZ3000000KH2 SWT:Auto REWA1000 000Kz VBW:3000.000KHz SWT:Auto
o oate 2230223 1 gBuvim) oo 20230223
1300 1300
1200 1200
10 109
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700 704
s Lo 0 -
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Condition : AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1212_220310 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

7+8

Horizontal

Fundamental

Date: 2023.0223

Avg.

v
800
700 \
09 R Vs S A6 BE 54
50l ~——_
400
a0
20|
109
0 2. oMo 2k e s zan  2a0 2500
requency (Miz
Site $03CHIL-HY
Condition : AVG_BE_54 3m 9120D_1212_220310 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

nd
.
o e
g \
oy |
w00 R PEAK BE 74
70.0| W MJW M“W% 1 —
609 S -
o -
o
d
204
wd
L N e T A
reqene
sie oLy
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
RBWATO00000K+2 VDWE3000.000KHz SWT:Auto
R~
1

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 2422MHz - L

7+8 Vertical Fundamental

Date: 2023.0223

owe mzs033
1004 e 100
90.0f ,\‘ 90.0
so0 0.y PEAK 74
) T —
anq) / 500 T —
50,0t b b L A e
«d
o
emncy b Fenc
Site : 03CHI1-HY 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
RBULI000000KH VBW-3000000KHz SWT Auto RBVI000000KHz VBW-3000000KHz SWTiAuto
Peak
WAV.AVAV o

] a6 54
50 MO 509 k! ——
ny———————————— =

300
200) 200
100 100
310 2340, 260, 2380, - 2420, 2040, 2460, 2470 000 a0 400 4700, ZHon 200, 2700, ET
Frequency (MHz) Frequency (MHz)
Site £ 03CHIL-HY Site $03CHIL-HY
Condition + AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition + AV6_54 3m 9120D_1212_220310 VERTICAL

W:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

7+8

Vertical

Fundamental

Peak

Date: 2023.0223

m.n'“"*\m/”“"w”\

\M‘N PEAK BE 74
%%\MM T

2420

Site
Condition

24, 240, 250, 2460, 2.
Freauency (MHz)

£ 03CHIL-HY

+PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2480, 20 2500

Left blank

Avg.

Date: 2023.0223

AV BE 54
~_

420

Site
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250 2040, 250, 2460, 2.
Frequency (Miz)
£ 03CHIL-HY
+ AV6_BE_54 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

240, w0 2600

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

7+8

Horizontal

Fundamental

Peak

A (dBuVim)

Date: 2023.0224

—

A &

240, 260, 2380, 2400,
Frequency (MHz)

£ 03CHIL-HY

+PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @BuVim) Date: 2023.0224
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| So———
S S S DO S S S S

2420, 2040, 2460, 2470

000 00 1500 1700 fo00. 2100 2300 2500 2700 000
Frequency (MHe)
03CHILHY
Condition PEAK_74 3m 9120D_I1212_220310 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 2023.0224

aaas

240, 560, EE 2420, 2840, 2460, 2470
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03CHIL-HY

AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto
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4
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000 W00 A500. 4700 1900 2100 2300 2600 2700, 000
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03CHILHY
Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

7+8

Horizontal

Fundamental

Avg.

o S
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\,_\ AvG_pe 54
N |

=4

420

Site
Condition

250,

240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)

03CHIL-HY

AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

) @Buvim) Dote: 20230224
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Frequency (M)
+03CHILHY
Condition +PEAK_BE_74 3m 9120D_I212_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dote: 20230224

Left blank
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto
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= B R I o e o mm mm e B0 mm 7 3000
remuency iz Trequency iz
ite 2 03CHIL-HY St 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
 RBWAI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 dBavim) oatr 20230224 s gBuvim) Date 20230224
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1204 1200
1100 100
100.0/ 100.0) 1
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Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW-0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

7+8

Vertical Fundamental

Peak

1 (dBuvim) Date: 2023.0224

N '“%»/’“”\Af"‘%«m\

Moty e

e

ite
Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

TeTRTT 2840, 2450, 20, 2480, w00, 2

2460,
Frequency (Miz)
£ 03CHIL-HY

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2023.0224

100

/’\\N//"‘ \\//\ /\

\ AV BE 54,
o ]
~
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Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL

420 2430, 240, 250, 2. 2480, 2450, 2

2450,
Froquency (MHz)
03CHIL-HY

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO9 2452MHz - L

7+8 Horizontal Fundamental

A (dBuVim) Date: 2023.0223 A @BuVim)

Date: 2023.0223

w0

e

g s
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310 240, 260, 2380, 2400, 2420, 2040, 2460, 2470 000 W00 A500. 4700 1900 2100 2300 2500 2700, 000
Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2023.0223 A dBuVim) Date: 2023.0223
1300) 1300)
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1100 109
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904 aVavava o0
s00) 809
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310 240, 560, EE 2420, 2840, 2460, 2470 000 W00 A500. 4700 1900 2100 2300 2600 2700, 000
Frequency (MHz) Frequoncy (MHz)
Site 03CHIL-HY Site 03CHILHY
Condition AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

7+8

Horizontal

Fundamental

1 (dBuvim)

Date: 2023.0223

10 mmw”“\wv%\
)

PEAK_BE_74

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

o \‘W”‘«»\M
2 03CHIL-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
-
%0d /R Va Vel W
700 \
o00) N AVG_BE 54|
50.0f — = N
Condition AVG_BE_54 3m 9120D_1212_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

s By Date 20230229 ) aBavimy Dates 20230223
1200 1300
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1104 109 "
1000 T S o 1000
- \
0 209 PERK 7
700 70 b
500 o Ml‘ 60 V»W’VV\J o
! S
100 400
200) 200
200 200
100) 100
570 O R T T R T N 77 (TS T N R T 00
Froquency (Miz Frequency (M)
ite 2 03CHIL-HY it 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) dBovim) Date 20230229 ) aBuvim) Dates2023.0223
1200 1300
1200 1200
10 oo
1000 1000 .
90.0) AN 20,
30 w00
700 709
500 o0 s
500/ e 50,0/ W
40qf L 400} e
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510 FE R TR E R T R T T 0 6 T oo fo 300 00 0o a0 300
Froquency (Miz Froauency i)
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Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHz VBW-0010KHz SWT:Auto
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FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO09 2452MHz - R

7+8 Vertical Fundamental
1000) P N SN e N
90.0{ \
ool Wl 2 aa T
50.0| Mot
o
P
ite :03CH11-HY
Condition < PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
20.0| /A\u/”"‘\/ﬁ\\./\
fa— |
sog—— e S
40.0| P~
o
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL
R
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L

7+8 Horizontal Fundamental

Date: 2023.0223 A (d8u

Date: 2023.0223

N
wod aayVy: wod i
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900
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m 17 ATy - : e
l s _
500 A bttt v ettt i 50.0f PO N —— T
b -
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g s
" s
B — Tz o BT e
EE— ey
e J— s sy
Condition PEAK_BE_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL
i oo o Soemoamies Sa
Peak
[ o [
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1200)
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900 900
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70 700
500 // kw " 60 BEE
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300 300
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site 03CHII-HY site 03CHII-HY
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL Condition AV6_54 3m 9120D_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D42 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

7+8 Horizontal Fundamental

1 (dBuvim) Date: 2023.0224

1000) S WAV

TV

RS Pl -
N

:
o \”“\WWM

TeTRTT 2840, 2450, 2460, 20, 2480, w00, 2
Frequency (Miz)

£ 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.0224

an: \f“w\ﬁﬂ\ /v\

wa P e

400/ =

R e e
o

Condition AVG_BE_54 3m 9120D_1212_220310 HORIZONTAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D43 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 242/61 CHO3 2422MHz - L
7+8 Vertical Fundamental
7
M o
700| e 700,
60.0( / W 60.0/ \me T
o U IS AU PO MMWWMWMWW—MJ S —
o
2 03CH11-HY Site 03CHI11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
oW T005 000K VoW S0k TS o000 Gaokss Vo 300000t St
Peak
|
90.0) }"\/ R 20,
80.0f ’ kf"\ 80.0/
i
o / L w y 1
s0q) Mg s0g e —r—
w—————————————— 00— "M‘J
Condition AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE4O0 Partial 242/61 CHO3 2422MHz - R

7+8 Vertical Fundamental

1 (dBuvim) Date: 2023.0224

ANAA= i

PEAK_BE_74

|
700 \TVW./\’\,/V\,\ L g

TeTRTT 2840, 2450, 20, 2480, w00, 2

2460,

Frequency (Miz)
£ 03CHIL-HY

Condition +PEAK_BE_74 3m 9120D_1212_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2023.0224

oo}

700) kmwwﬂm\

sag M\\d‘f‘\mm‘_,kv\gﬁ 1

AV BE 54,

420 2430, 240, 250, 2450, 2. 2480, 2450, 2
Froquency (MHz)
Site 03CHIL-HY
Condition AV6_BE_54 3m 9120b_1212_220310 VERTICAL
RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto

Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

7+8

Horizontal

Fundamental

Date: 2023.0224

1 (dBuv Date: 2023.02.24

Avg.

1300 1300
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900 500
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Frequency (MiHz) Freauency (Wiz)
Site : 03CHI1-HY 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@guvim) Date: 20230224 A @B Date: 2023.02.24
1300 1300
1200 1200
1100 1109 ;
1000 7~ 100
900 ! 509
80 I w09
504 609 i i
504 o 509 7 ———1
. oo
309 309
200 200
100 100
510 B0 Z60. T 240 260 2470 000 00 T 00 o0 200 Z00 200 200 EC
Frequency (Miz) Frequency (Wit
Site : 03CHI1-HY Site 2 03CHII-HY
Condition : AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1212_220310 HORIZONTAL
W:1000.000KHz VBW:0010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

7+8 Horizontal Fundamental

1 (@Buvim) Date: 2023.0224

1000 //\/»v’«/‘\ //V\ ""MN\

T A\
50.0/ Yt
Condition : PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuvim) Date: 2023.0224.

TN

R

. AVG_BE 54|

sod T
400/ T
300
204
100

7 T T N ST T

Frequency ()

site +03CHILHY
Condition : AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868 Page Number : D47 of D71
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 242/62 CH09 2452MHz - L

7+8

Vertical

Fundamental

Date: 2023.0224

Avg.

W:1000.000KHz VBW:0.010KHz SWT:Auto

) o ous 230224
104 1309
1204 1209
nug o
w09 VN 1000 A
%
800 809 PEAK T4
00 709
w00 WMW”“’W w09 i S
Y 50,00, i s R A
10d 109
% 09
209 209
10 109
= TN - T 7 4 T R O ™ s
Heawency (i Freuency i
Site : 03CHI1-HY ite 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
{RBW:I000.000kHz VBWE3000.000KHz SWT:Auto REW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vy oo 20230224 1w w2324
104 1309
104 1209
nug o
1009
s0d NN w0
w00 w09
700 P 709
s0q w0 | .
s0d . 50 I
y 5t S R S
% 09
209 209
0 109
o S ——am e T T R BN R ™
sy (i Freuency i)
Site : 03CHI1-HY Site 2 03CHII-HY
Condition : AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition : AV6_54 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HEA4O0 Partial 242/62 CH09 2452MHz - R

7+8 Vertical Fundamental
1000) e, f\ur"“”\,.»f
90.0f Al
s0g AN .
500] M,
o
Condition < PEAK_BE_74 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2023.0224.

90.0| e T
. \
AT

500 LA

0o T

400

300

200)

100

TeTRTETY 2040, 250, 2460, 2. 240, w0 2600
Frequency (Miz)

Site £ 03CHIL-HY
Condition + AV6_BE_54 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

7+8 Horizontal Vertical

Date: 2023.0224 A (d8u Date: 2023.02:24
1300] 1300)
1200) 1200)
110, 09
1000) 1000)
900 900
809 PEAK 74 809 PEAK 74]
700 700
609 G 54, 609 ]
500 500
400) 400)
300 309
200 200
100 100
000 4000 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000, 25 000 4000 G000, G000, 10000, 12000 14000, 16000, 1000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHIL-HY site 03CHII1HY
Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0224

A @BuVim) Date: 2023.0224
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) 5 500 B
400) 400)
300 300
200) 200
100 100

000 4000, 6000, 800D, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 GO0O. 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000

Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY

Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL

Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0224

A @BuVim) Date: 2023.0224
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) 500
3 3
400) \ 400)
300 i 300
200) | 200
100 | 100
000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 G000, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL

Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Vertical

Date: 2023.0225 A (d8u Date: 2023.0225
1300] 1300)
1200) 1200)
110, 09
1000) 1000)
900 900
809 PEAK 74 809 PEAK 74]
700 700
609 G 54, 609 ]
500 T 500 7
400) 400)
300 309
200 200
100 100
000 4000 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000, 25 000 4000 G000, G000, 10000, 12000 14000, 16000, 1000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHIL-HY site 03CHII1HY
Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0224

A @BuVim) Date: 2023.0224
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) B B 500 T B
400) 400)
300 300
200) 200
100 100

000 4000, 6000, 800D, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 GO0O. 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000

Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY

Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL

Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0225

809 PERR 7 80 PEAK 74
609) AV 54, 609 AV 54
T 3 i 3
Frequency (MHz) Freq (MHz)
+03CHII-HY Site 03CH11-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL

Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO1 2412MHz

7+8 Horizontal Vertical

Date: 2023.0225 A (dBuvim) Date: 2023.0225
1300] 1300)

o 1200)

09

9 1000)
900 900
809 PEAK 74 809 PEAK 74]
700 700
609 G 54, 609 ]
500 T 500 .
400) 400)
300 309
200 200
100 100

000 4000 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000, 25 000 4000 G000, G000, 10000, 12000 14000, 16000, 1000 20000. 22000 25000

Frequency (MHz) Frequency (MHz)

site 03CHIL-HY site 03CHII1HY
Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D56 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CHO6 2437MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0224 A @BuVim) Date: 2023.02.24
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54| 609 V654
500) e 509 T =
1 ISR P R s e R IS
400) P 400/, by oo o
300 300
200) 200
100 100
0004000, 5000, 000, 70000, 72000, Ta000. 6000 1 0004000, 000, 000, ) E 4000, 6000 18000
Frequency (Miz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE20 Full CH11 2462MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0225

A @BuVim) Date: 2023.0225
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) = 500 -
1 2 3
400) { 400)
300 i 300
200) | 200
100 | 100
000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 G000, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO3 2422MHz

7+8 Horizontal Vertical

Date: 2023.0225 A (dBuvim) Date: 2023.0225
1300] 1300)
1000) 1000)
900 900
809 PEAK 74 809 PEAK 74]
700 700
609 G 54, 609 ]
500 500
1

0] 1 2 2
200 200
100 100

000 4000 6000, 000, 10000, 12000. 14000 16000, 1000, 20000 22000, 25 000 4000 G000, G000, 10000, 12000, 14000, 16000, 1000 20000. 22000 25000

Frequency (MHz) Frequency (MHz)

site 03CHIL-HY site 03CHII1HY
Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D59 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0225

A @BuVim) Date: 2023.0225
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) R 2 500 T B
400) 400)
300 300
200) 200
100 100

000 4000, 6000, 800D, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 GO0O. 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000

Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY

Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL

Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO9 2452MHz

7+8 Horizontal Vertical

1 (dBuVim) Date: 2023.0225

A @BuVim) Date: 2023.0225
1300) 1300)
1200) 1200)
1109 109
1000) 1000)
900 909
809 PEAK T4 809 PEAK 74
700 709
609) AV 54, 609 AV 54
500) 500
1 2 ! 2
400) i 400)
300 i 300
200) | 200
100 | 100
000 4000, 6000, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 2 000 4000 600D, 8000, 10000, 12000, 14000, 16000. 18000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
£ 03CHIL-HY Site 03CHIL-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

7+8 Horizontal Vertical

Date: 2023.03.09 A (dBuvim) Date: 2023.03.09
743 73
585 685
629 629
574 = 571 =
514 514

457) 457)
00— 00—

gy £8 aal Lo
et -

28 2 MMWW 285) o gt

aefs \/‘/ PR a1 M—,»w

- W TN | ]t

4 i

51 S

o o e W Am w0 wo 7m0 w0 % o 0 me  Wn Am w0 wo 0 @0 w0
Freauency (Wia) Freauancs ()

site o3cHILHY sire o3cHLHY
Condition QP 3m 2_BILO6_35414_221008 HORTZONTAL Condition QP 3m 2_BTLOG_35414_221008 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D62 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

<Sample 1 with Battery 2>

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Fundamental

Date: 2023.0225 A dBuvim)

Date: 2023.0225

1300] 1300)
1200) 1200)
110,

-
- %A

s
snd / s0d
70.0| .

A 700 i
u

e A A
400)

o
o o
o w
- -
o . e o oz e e e ez
=, ot
e —" sie p—
Condition PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
e CCoD WSSO T e GO W oSN ST A
Peak
. s E—
ond ond
i b
- o .
1000 /‘\//‘\/ 1000
w ‘ -
o J n
o | A by : .
s Y 2
B e B s B S s
- -
o -
m -
i o = o oz e e e ez
- s
sie oy e oty
Condition AV6_BE_54 3m 9120D_1212_220310 HORTZONTAL Condition /AV6_54 3m 9120D_1212_220310 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D63 of D71
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Vertical Fundamental

1000| wal 100
90.0f / 90.0f
\ : -
X L ety Wi
-
2 03CHIL-HY Site 03CH11-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
CRowiooomon 2 viScosHaoR s T A oo 00 St
Peak
m
. e
50.0| AN 500
3 400, S ———
Condition AVG_BE_54 3m 9120D_1212_220310 VERTICAL Condition AV6_54 3m 9120D_1212_220310 VERTICAL

RBW:1000.000KHzZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D64 of D71
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Vertical

Date: 2023.0227 A (d8u Date: 2023.02:27
1300] 1300)
1200) 1200)
110, 09
1000) 1000)
900 900
809 PEAK 74 809 PEAK 74]
700 700
609 G 54, 609 ]
500 . 500 1
400) 400)
300 309
200 200
100 100
000 4000 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000, 25 000 4000 G000, G000, 10000, 12000 14000, 16000, 1000 20000. 22000 25000
Frequency (MHz) Frequency (MHz)
site 03CHIL-HY site 03CHII1HY
Condition PEAK_74 3m 9120D_1212_220310 HORTZONTAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

<Sample 1 with Battery 3>

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) Buvim) Dote: 20230227 ) Buvim) Date: 20230227
1300 1300
1200 1200
o) ~ 09
u0g / oy
900 / 900
/
a0 M a0 T
70 Vi 700
500 600
NPRYTS P———I
! 500 A A
400 400
s00) 300
200 Py
100 100
50 2520 740 7360 780 7400 1 00 e T T T T T E
roquency (M2 Froauency (i)
site $03CHILHY site 03CHILHY
Condition :PEAK_BE_74 3m 9120D_1212_220310 HORIZONTAL Condition PEAK_74 3m 9120D_1212_220310 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20230227 ) Bavim) Date: 20230227
1300 1300
1200 1200
o) 109 |
1000) a /\/ 1000)
/ v
s00) s09
a0 a0
600 [ 600 | o
s00) — 500 T
e R
300) 309
200) 29
100) 109
50 2520, 740 7360, 760 7400 gz a0 0 e 0 00 700 Z00. 700 2000, 3000
Froauency (2 Freauency (W)
site 03CH1LHY 03CHILHY
Condition : AV6_BE_54 3m 9120D_1212_220310 HORIZONTAL Condition AV6_54 3m 9120D_1212_220310 HORIZONTAL
< RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW/1000.000KKHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR311909C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

7+8

Vertical

Fundamental

Date: 2023.0227

Avg.

W:1000.000KHz VBW:0.010KHz SWT:Auto

o —
o o
od o
o o
1000) A 100
7 "
oq i d {
J \ i
y [ o R IS S U i e
o -
d s
" g
m.n "
b - . - s T
s v
Site +03CHILHY 03CHIL-HY
Condition : PEAK_BE_74 3m 9120D_1212_220310 VERTICAL Condition PEAK_74 3m 9120D_1212_220310 VERTICAL
oo oo voaAo0 o oA oo o0 books S Acta
i [ o —
o o
o o
ol wod
o A w0
o s
s s
o0 rv/ A6 54
50 o, T —
d
" s
o "
oz - = - S 6o o
s ey
Site :03CHI1-HY Site 2 03CH11-HY
Condition : AV6_BE_54 3m 9120D_1212_220310 VERTICAL Condition : AV6_54 3m 9120D_1212_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR311909C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Vertical

) (@BuVim) Date: 2023.0227 A dBuvim) Date: 20230227
1300] 1300)
1200) 1200)
1100 109
1000) 1000)
900 900
809 PEAK 74 809 PEAK 74
700) 700
609 G 54| 609 A6 54
500 : 500 T
400) 409
300 300
200 200
100 100
000 4000 6000 G000, 10000, 12000. 14000 16000, 18000, 20000. 22000. 25000 00 4000, G000, 8000 10000, 12000, 14000, 16000, 16000. 20000. 22000 2501
Froquency (MHz) Froquoncy (MHz)
site £ 03CHILHY site 03CHIL-HY
Condition +PEAK_74 3m 9120D_1212_220310 HORIZONTAL Condition

PEAK_74 3m 9120D_1212_220310 VERTICAL

Peak

Avg.
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<Sample 2 with Battery 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Fundamental

110.0] e 10.0]
/ w0
a0 / 90

E—

0.0 bbbt e A

400 400)
300 300
200) 200
100 109
310 2520, 740, 2560, D 2400, s 000 TS0, 400 700, ¥ 700, 700 2700, E
Froquency (MHz) Froquoncy (MHa)
Site £ 03CHILHY site 03CHIL-HY
Condition +PEAK_BE_74 3m 9120D_01620_220824 HORIZONTAL Condition PEAK_74 3m 9120D_01620_220824 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (0B Date: 2023.04.03 1 (dBuv Date: 2023.04.03
1300) 1300)
1200)

1200)
1109 09

1000 AV 1000
90| 90
800 ] 80

700) / 700

| V6 54
500)

s0d . T
Y

300 300

20 204

100 104

T D 50 ED T oo o woe, oo o700 210 E
reduoncy e Hoaioncy o

site J03cHiLHY site o3cHiLHY
Condition : AV6_BE_54 3m 9120D_01620_220824 HORIZONTAL Condition ‘AV6_54 3m 9120D_01620_220824 HORIZONTAL

+ RBW:1000.000KHz VBW:0010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D69 of D71



samonias. FCC RADIO TEST REPORT Report No. : FR311909C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Vertical Fundamental

1000 /AJ 100.0/

|
/

S

s00) 600
. RSP
[ —— s00)

and 0
%09 300
204 204
10g 104
TTRTTY D 76 o w7 T SR~ S S
reduoncy i) Treasency Wia
Site CH11-HY 2 03CHI1-HY
Condition (_BE_74 3m 9120D_01620_220824 VERTICAL Condition : PEAK_74 3m 9120D_01620_220824 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000kHz VBW:3000 000KHz SWTiAuto
o st 20230403 1 By oo 20230403
1300 1200
1200 1200
o) o
1000 ~ 100
%04 Y %0
s w0
70d 700
o0 ﬁ\/ 60 -
500 v 500
40, g 0.0
%04 300
20d 204
109 104
o o D 56 o w7 T T P T T E
rouoncy (i) Hroasency Wia
site ity site o3cHILHY
Condition /6_BE_54 3m 9120D_01620_220824 VERTICAL Condition AV6_54 3m 9120D_01620_220824 VERTICAL
W000.000KHz VBW/0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

7+8 Horizontal Vertical

) (9Buvim) Date: 2023.03.23 A dBu Date: 2023-03.23
1300] 1300)
1200] 1200)
1100 109
1000] 1000)
900 900
09 PEAK 74| 809 PEAK 74]
700 700
s00) s oo 1 T R
500 5 500 T
400] 409
300 300
200) 209
100 100
000 4000 6000 G000, 10000, 12000. 14000 16000 13000, 20000, 22000. 75000 000 4000, 6000. 6000, 10000, 12000, 14000 16000, 16000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
site £ 03CHILHY site 03CHIL-HY
Condition +PEAK_74 3m 9120D>_01620_220824 HORIZONTAL

Condition PEAK_74 3m 9120D_01620_220824 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:llJetz%) T(us) 1/T(kHz) S\e/:tE')[inYg
7+8 2.4GHz 802.11b 98.00 - - 0.01kHz
7+8 2.4GHz 802.11g 99.05 - - 0.01kHz
7+8 2.4GHz 802.11ax HE20 Full RU 100.00 - - 0.01kHz
7+8 2.4GHz 802.11ax HE20 106 RU 99.58 - - 0.01kHz
7+8 2.4GHz 802.11ax HE40 Full RU 100.00 - - 0.01kHz
7+8 2.4GHz 802.11ax HE40 242 RU 99.24 - - 0.01kHz

MIMO <Ant. 7+8>
802.11b 802.11g

B i Spectnom Anslyzer - Swept 54

bou - F

Center Freq 2.462000000 GHz
PNO:

: Fast
IFGain:Low

#Avg Type: RMS
o Trig: Free Run
#Anen: 30 dB
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‘Center 2462000000 GHz Span 0 Hz
Sweep 2.000 ms (1001 pts)|

W | FUNCTION wIDTH; FUNCTION VALUE

#VEW 8.0 MHz

I FYIERERNY 700.0 s [{A] -0.53dB 1
| F 1Tt 3260w Ti080dBwv] [ [ |
[ - @y

B i Spectnom Anslyzer - Swept 54

bou - F
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: Fast
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= Frequency

0.20 o}

Center Freq|
2462000000 GHz

A

#Avg Type: RMS
Trig: Free Run
#Anen: 30 dB

Ref 126.99 dBpv

it S s i

StartFreq)|
2.462000000 GHz|

Stop Freq)|

‘Center 2.462000000 GHz
#VEW 8.0 MHz Sweep 5.000 ms (1001 pts)|

W | FUNCTION wIDTH; FUNCTION VALUE

A A 085 ms
560.0 s

Sy A4 0t[@a) 0 2115ms[iA) 02008 [ [ |

| F 1t — se00ws| f0080dBwv [ [ |

| A
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802.11ax HE20 Full RU

802.11ax HE20 106 RU

B Vgt Spectrim Amalyzr - St
AL

lCentar Freq 2.462000000 GHz . #Avg Type: RMS
PNO: Fast —— 1rig: Free Run
\FGainilow __HAtten: 20 dB

A
#Avg Type: RMS
PNO: Fasi —+ 1rig: Free Run
\FGainilow __ HAtten: 20 dB

Mkr1 10.00 ms
Ref 116.99 dBpV 107.69 dBuV]

1
Pretas gt endah it sy o e bl bt

‘Center 2.462000000 GHz Span
#VEW 8.0 MHz Sweep 20.00 ms {1001 pts)|

FUNCTIOH WIDTH

Ref 116.99 dBpV

M Pt ettt .!—.»-.-..,..m..rl.-.mu,m‘rw.-Jﬂ.u-». .,.,,\,‘....,W.‘,.n.*,.,,’w

‘Center 2.412000000 GHz Span 0 Hz|
IRes BW & MHz #VBW 8.0 MHz Sweep 10.00 ms (1001 pts)|

4770 ms (A}

4940 ms|

4790 ms (]

4940ms| 9649 dBV

1
1

55 €3 5uffix not allowed STATUS €3 Align Now, Al required

802.11ax HE40 Full RU

802.11ax HE40 242 RU

B i Spectrom Analyzer - Swepr S5
AL 5
#Avg Type: RMS
W Trig: Free Run
#Anen: 10 dB
Mkr1 10.00 ms]

Ref 106.99 dBpV .84 dBpV|

1
Ferstmre byl .wm,‘-m.,m,-,..m-,».,.m.‘&.m.@m.*-,..uamm...maw..g.m,.;....,

‘Center 2.422000000 GHz Span 0 Hz|
Res BW & MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

AAIGH
#Avg Type: RMS

= Trig: Fres Run
#iArten: 30 dB

Ref 126.99 dBpV
Center Freq|
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Pk -Jr,.rwx-;r'rw'v-a N o b
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#VBW 2.0 MHz

A}
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